AISSMS

COLLEGE OF ENGINEERING
gTAH  TBoTore I Bare " stnc -
Approved by AICTE, New Delhi, Recognized by Government of Maharashtra

Affiliated to Savitribai Phule Pune University and recognized 2(f) and 12(B) by UGC

(Id.No. PU/PN/Engg./093 (1992)
Accredited by NAAC with “A+” Grade | NBA - 6 UG Programmes

DEPARTMENT OF CIVIL ENGINEERING

FIELD WORKJ/SITE VISIT/INDUSTRIAL VISIT DETAILS - 2022-23

SrNo | Name of Industry Details Date No. of
participants
1 Indospace Indospace Industrial|  14/10/2022 140
Industrial Park Park, Chakan-2,
Pune
Subject: DSS
Class: TE
2 Exhaust Exhaust Technology| 14/10/2022 140
Technology Pvt. [Pvt. Ltd., Chakan-2,
Ltd. Pune
Subject: DSS
Class: TE
3 Rishabh Green Rishabh Green 11/11/2022 120

Building Systems | Building Systems,
Talegaon, Pune
Subject: Audit
Course
Class: TE
IITM for guidance | IITM, Pashan Pune|  4/11/2022 100
4 on Air pollution Subject: Air
and control pollution and
control
Class: BE
5 PMC hot mix PMC hot mix Plant,|  4/11/2022 120
Plant yerawada, pune
Subject:
Transportation
Engineering
Class: BE
6 Coastal CWPRS, 7/11/2022 57
Engineering @ | khadakwasala pune
CWPRS Pune. Subject: Coastal
engineering




Class:BE

Scon Projects

Scon projects,
warje, Pune
Subject:
Construction
management
Class: TE

7/11/2022

110

Water treatment
plant.

Water treatment
plant, Parvati, Pune
Subject: water
supply engineering
Class: TE

22/11/2022

120

Dr Naidu Sewage
treatment plant

Subject: waste water

Dr Naidu Sewage
treatment plant,
kennedy road, near
AISSMS COE,
Pune

engineering
Class: TE

17/04/2023 &
18/04/2023

74

10.

J Kumar ready mix
plant

J kumar ready mix
plant, swarget, Pune
Subject: Concrete
technology and
structural analysis
Class: SE

04/05/2023

120

11.

Sai Avishkar

Sai Avishkar, DSK
Vishwa road,
Dhyari pune
Subject: DRCS
Class: TE

28/04/23

111

12.

Deoghar dam,
hydropower station
and bhatghar dam

Deoghar dam,
hydropower station
and bhatghar dam

Subject: DHSH

12/05/23

129

HEAD%ARTIENT

CIVIL ENGINEERING
AISSMS's COE, PUNE-1.


maniv
Stamp

maniv
Stamp


TTereteR AR
AR (fogma) fasm
Ul HEHTRYTIThT

YOI HETATRATITeR Wad, &9 7. ¢ 3%, THTamsit I qoi-%2 g ool
FTAY (0R0) 4402 3V/ 40T 39y

STTeeh &, XSQ
fedrer - 92| ¥") 2oz 3
mfr

AISSMS College of Engineering
College of Engineering
Pune.

foRy :— e g gglepwur g Jo Sherfdres wfranT gy urefiadt urar fesverad
e - 37T OF 3.8 .92/ 8/ 2023

qul A1 epeuraR derfires argvfidt wRart Mifiaef amR. a0/ /2033, R.a¢/9/2023 @
f3.9%/8/ 2023 IS Hepras! 90.30 A1, (WD sl wo faemefl) ammmm ger wereurar 9e Sveh
YA Eefiet 37eT g Qref™T SAfEA 18T youn ol 3 g,

31t g g7t

q) QU ERrdel ffdy i JomR et geiar sed AdHed Weve A, gl aHl
arferep el Ufeha dig SYRUIT 3fTelt e AeR MebeuTd fafdy evciqed demmarvarer ufthar
PRURITS] STIORER, FelRBERR, YRS, Helwga, fSdmex, @3l & (Clo2 S0 ) 3. v
qTEenT IR Petel! TR, ATRER a1 3wl = Suear e amgd g Aie eqdt avg
RIGR MU STRITTRT bTe! FHTUTE BTF1epIes STAUI UguuT arg, fPfor gram.

2) UTEUirATS! TeteaT W el Jied ievgus 3AU §U-hRep 318,

3) wd famelf g T a1 Bifde- 9% g1 YT ARG a0l §UFHNG SRTVR 3778, T a1
HINeh PIVTCITET FAeT U ATt areht garan eardT,

¥) Sial ol HceledT feneafam uaer Suard Isa, Afefhde de-idRae 3R,

Y) ST SIRT T, AT frermeff arasefier sier siaadH! 2 Be 3™l ge-eHRD g,

&) Whed UTguiie dedl vl YR IRacd B . dheuraiel BTl BIel Bliaull ieldl

ferfeAvor gt STTeT A9y uRaFY 8o g,
HEA%ARTIENT

CIVIL ENGINEERING
AISSMS's COE, PUNE-1.




AISSMS

COLLEGE OF ENGINEERING
SITeTe]  ABCToTe &

Accredited by NAAC with “A+" Grade

AearEr e AL

Date: 18/04/2023
Ta,

Vishvaraj Environment Pvt. Ltd.
Pune.

Dear Sir,

We sincerely wish to thank you for guiding TE Civil students from
AISSMS College of Engineering during the site visit to Dr. Naidu Sewage
treatment Plant conducted on 17" and 18" April 2023.

Looking forward for same cooperation from you in future

Thanking You!

Regards,

Mr. C. R. Yeole @A‘f}("
Mr. S. S. Mulay/QAM( %QCQA\J




AISSMS’S COLLEGE OF ENGINEERING, PUNE —411 001
DEPARTMENT OF CIVIL ENGINEERING

UNDERTAKING

We the following students of T.E. (Civil B) hereby state that we all shall strictly follow the
instructions of concerned faculties during this visit of WWE at Naidu Sewage Treatment Plant, Pune,

on 17.04.2023.

We shall obey the instructions of teachers during journey, during the visit at the site stay at
the respective destination. In case any of us does not follow the instructions of faculties and take any
step without their, or against their instruction, or without their knowledge, at his/her own will leading
to any mishap, then he/she will be solely responsible for his/her act and the consequences thereafter.

SR Roll No . Name Of The Studgnt /)SIGN.
|39 (VEIF I \Juibhad N Jorn peileeoy v 1172 S
2 19z | Aviwh oo Rain s DO
3 19000089 | Mdkeaemd LT Pl N e
YL Cigde | Kaeedlae S thess S sina SR Dl
S |20 o | Ghhay Hril [lans 2 P
6 |20¢cNoqd | Shubbom. ¢, Pafm b

7 1207093 | Sudhaleunoay PO U o . -,

8 2vevoag | Kecav rleg | ferds-

9 [20¢cvesl | Susably D Pavek Lare,

10 20¢y (00 | Vishad G gt M
H1t0eVO3Y | tmshant . nueng (Lot

12 |20 VoY [ Salonl WeSThNaln [ o2

131 79Cn s ]| isln Codimath e
H12ocuieg | Clhveuo@ N on\danos are e
51pocyiit | Seeai\ewst  aoraa v ) st
16 | optV[ie urod  Thevar L

17 | 21¢Y32¢ Pyutflest s Paf~/ Aoz

18 120/ |  Shybham phprkar Mt
D 1agcv32s Aishwarie ™ Tanpwe ATwpuc
20 |94 ev33) | Shraja ' Yodav P P-

21 | 94 cv 326 Rutesh fhivshavan el

22 120cy0b Sarthg K Noaomade —~

23 19yey Ameua _ S13Pd e B,

24 |21 cv32) 3omvayn  Podi) e

25 |32 | Pulhemu by oSl e

2 Loexogs Navnobh  inchagp,'se @Cﬁdé
27121 V023 | Thiaq Pabade Pk g
28 | 2 ¢Voag ‘()"k/mt\faqm Chirgque Lughe s
29 | 2 cvoey Qn}!@}u‘ _Ku”{'(u{{ﬂj Wt sl
30 |2 V329 Omkar Trombare o)

31 2(cuws( ¢ | v .Bhadaan M. nNagorfose =
32 |2/Cy3 19 | o ipansha A\, Paiq) e aal
3 jpooyoe | Tesay Sqriaf o

34 1Ly 330 Rashi Ugalbar Lasl)

35 20 ¢cv 99 PEanay SamBueh way " sance. -
36 |20 cyofq Aditya Poly) Prusl >
37 [20v0d] | Sausra bh Dhn

Relelcay

HEAD OF DEPARTMENT

CIVIL ENGINEERING
AKBSMS's COF ePyUNE.1.



R e £ ENT
s _ HEAD OF DEPARTY

e T

DEPARTMENT OF CIVIL ENGINEERING

UNDERTAKING

. ‘ Wil tollon e o e (Civil A) hereby state that we all shall strictly follow the
Imstructions of concerne

on 17.042093. d faculties during this visit of WWE at Naidu Sewage Treatment Plant, Pune,

We shall obey the instructions of teachers during journey, during the visit at the site stay at
the respective destination. In case any of us does not follow the instructions of faculties and take any
step Wlth'out their, or against their instruction, or without their knowledge, at histher own will leading
to any mishap, then he/she will be solely responsible for his/her act and the consequences thereafier.

- Roll No Name Of The Student o SIIGN. .‘
| 1 [21cv3on Bhalshankai  sneha e |
Qlc:\r‘?;\’-[ _Awantika Gham ‘ ,,%C/&SQ"‘J” |
‘ao LVogal  Tyupf R,\U\j@, e |
20¢V 0 4= e [ Tl
6 [:210130[7 g‘qlis:i ,.ﬂnjhc:rde - Fethads }
7 9004 Duvayant  Gutap ' Cerais] ]
8 |eocves2 | DokY | Tushav R ,
9 |2oCv 062 Yaohwant Khanalkeir- a N /
10 | g0y 08T | “pvavin  ahuge J{z}ﬁ\/ ]t
1 hoyogoxd Kinan  Sonjav Phodadele Cb’r@@f/f\ i
12 Docvoed Kapnh e Sﬁﬁr\l"i\) =g e ‘!r
13[20cvo% | Harghal Sureld 019}\6 ] |
14 P6cv0o 29 j%mjw _%51 \*m‘;’l“ﬂ' Coune) |
13\ {2k [ e o e o B v S : e ] =
16 ?,L‘JC ;J 3 0&o Keoc ksx-."‘l,‘ Shotpnbh cuve 5‘—\”}})«\@‘ é_%"i‘er |
17 [pocvo R6 Yaslh  Qojeiden  Coum = ;
18 bocvort | Gyasl o [ Dkt
EMM~H—~
_Q_()_Q—ML— bl e onoTy e/ =
il e O e e N A | <o
23102 ; e
2] 2oCvoky [ Handdec
25 | 20209 (3ol

ALY ,;PS = chhov/

acl fa .
rleecien ﬁﬁ%m"*’ bunka;
*’;,lgug;i,jﬁﬂ—ﬁd"’i —

29 : MO et
it 0

F}P__ﬂ)_ﬁﬁ;&%ﬁ “’m%MC'
sl e VLate .

’36-—. 2-\58’325— Do | Hnon-eXery

33 : Demaf\q 7
[ lastieT | U] Khialino

e s Ag%smsm COE. PUNE-!.
- e







Visit Reporton 115 MLD DR. NAIDU STP PUNE

:@1 COLLEGE OF ENGINEERING

Aopraved by AICTE, New Delhi, Recogrize by : o
Govt of Maharastitra, Afltaled o Savirba Fhule Pune Jnwversity
and recognizee 2(7) and 12(8) by UGS (Id Ne. PUJ PN Fagg 7083 (1392
Accredited by NAAC with A+’ Grade

REPORT OF EDUCATIONAL VISIT

TO
DR. NAIDU SEWAGE TREATMENT PLANT, PUNE.

Class- TE (CIVIL)
Date: -17"April 2023




b’ P g |‘. Ve
d e MM S
LI iR .

Visit Reporton 115 MLD DR. NAIDU STP PUNE

Introduction:

Sewage is the wastewater released by residences, businesses and industries in a community.
It is 99.94 percent water, with only 0.06 percent of the wastewater dissolved and suspended
solid material. The cloudiness of sewage is caused by suspended particles which in untreated
sewage ranges from 100 to 350 mg/l. A measure of the strength of the wastewater is
biochemical oxygen demand, or BOD5. The BODs measures the amount of oxygen
microorganisms require in five days to break down sewage. Untreated sewage has a BOD;s
ranging from 100 mg/l to 300 mg/l. Pathogens or disease-causing organisms are present in
sewage. Coliform bacteria are used as an indicator of disease-causing organisms. Sewage also
contains nutrients (such as ammonia and phosphorus), minerals, and metals. Ammonia can
range from 12 to 50 mg/l and phosphorus can range from 6 to 20 mg/l in untreated sewage.
Sewage treatment is a multi-stage process to renovate wastewater before it re-enters a body of
water, is applied to the land or is reused. The goal is to reduce or remove organic matter,
solids, nutrients, disease-causing organisms and other pollutants from wastewater. Each
receiving body of water has limits to the amount of pollutants it can receive without
degradation. Therefore, each sewage treatment plant must hold a permit listing the allowable
levels of BODs, suspended solids, Coliform bacteria and other pollutants. The discharge
permits are called NPDES permits which stand for the National Pollutant Discharge
Elimination System.

Figure 1: Inlet Chamber of Treatment plant wherein the sewage collected from areas of Pune like
Deccan, Shivaji Nagar etc.




The units involved in the process of sewage treatment sequentially are

as follows:

Visit Report on 115 MLD DR. NAIDU STP PUNE

Sr No. Name of Units Nos.
1. Inlet Chamber 01
2. Screen Channel 04
3. Grit Chamber (Mechanical) 02
4, Grit Chamber (Manual) 01

4a. Parshall Flume No.04 01
5. Primary Clarifier 04
6. Aeration Tank 04
1 Secondary Clarifier 04
8. Chlorine Contact Tank 01
9, Sludge Thickener 02
10. Sludge Digester 02
11. Centrifuge Shade 01
12. Primary Sludge Sump 01
13. Return Sludge Sump 01
14. Filtrate Sump 01
15, Digester Feed Sump 01
16. Centrifugal Feed Sump 01
17. Gas Holder 02
18. M.C.C. Room 01
19. Air Blower Room 01
20. H.T. Room 01
21. Transformer Yard 01
22. L.T. Room 01
23, Generator Room 01
24, Chlorination House 01
25. Administration Room 01
26. Gas Burner 01
27, Gas Compressor Shade 01
28. Parshall Flume No. 02 01
29. Distribution Chamber-1 01
30. Distribution Chamber-2 01 ]

; s g
FRERTMENT *

CWILENG:LEERING ' ¢*]
AKSMS's COE, PUNE-1.




Visit Report on 115 MLD DR. NAIDU STP PUNE

the STP. (If these items are allowed to enter the STP, they clog and damage the STP pumps,
and cause stoppage of the plant.) The screening is achieved by placing a screen made out of
vertical bars, placed across the sewage flow.

3. Grit Chamber (Mechanically), 4. Grit Chamber (Manual)

Grit chambers are basin to remove the inorganic particles to prevent damage to the pumps,
and to prevent their accumulation in sludge digesters. There are two types of Grit chambers:
mechanically cleaned and manually cleaned. In mechanically cleaned grit chamber, scraper
blades collect the grit settled on the floor of the grit chamber. The grit so collected is elevated
to the ground level by several mechanisms such as bucket elevators, jet pump and air lift, The
grit washing mechanisms are also of several designs most of which are agitation devices
using either water or air to produce washing action. Manually cleaned grit chambers should
be cleaned at least once a week. The simplest method of cleaning is by means of shovel.

4. Preliminary Treatment

Preliminary treatment to screen out, grind up, or separate debris is the first step in wastewater
treatment. Sticks, rags, large food particles, sand, gravel, toys, etc., are removed at this stage
to protect the pumping and other equipment in the treatment plant. Treatment equipment such
as bar screens, Comminutors (a large version of a garbage disposal), and grit chambers are
used as the wastewater first enters a treatment plant. The collected debris is usually disposed
of in a landfill.

Fig.3: Screen for removing rubbish material in the sewage

HEAD OR DEPARTMEN'
CIVIL ENGINEERING
AKSMS's COE, PUNE-1.




L ."E.A';l?;}#-‘:;_

Visit Report on 115 MLD DR. NAIDU STP PUNE

i

7 Secondary Clarifier (Treatment)

b

_‘lSecondary treatment is a biological treatment process to remove dissolved organic matter

from wastewater. Sewage microorganisms are cultivated and added to the wastewater. The
microorganisms absorb organic matter from sewage as their food supply. Three approaches
are used to accomplish secondary treatment; fixed film, suspended film and lagoon systems.

8. Chlorine Contact Tank
This is used to disinfect the treated sewage and also separate sludge from it

9, Sludge Thickener

When the thickening of sludge is inadequate, the filtrate from dewatering will have large
amounts of suspended solids returning to the STP and affect the water quality. Hence,




Visit Report on 115 MLD DR, NAIDU STP PUNE

Chlorination

B sosteen v s >

units of the STP, there was a question and answer session addressed

After visiting different
luded with a feeling of satisfaction and

by Mr. Satpute and Prof. R. C. Katdare. The visit conc
enlightenment among students.

Mr. Chawada Aryan Dhananjay
(Student’s Class Representative)

(Dr.P.B. Nangare)

(Dr. D.V. Wadkar)
Subject In charge HOD (Civil)
A\SSMS'S £, PUNE A
E‘A‘:" ;l":,. "i-:" '._o‘-l ¥ = W

e -

S Ay
LRI B T

"--1..,'1 PR S Y T
DL E AR



COLLEGE OF ENGINEERING
SETd]  AheToTeliaarsy

Accredited by NAAC with “A+" Grade

/,;

oSG i

Ref. No.: Civil/ g 819
Date:26,/04/2023

Submitted:

Subject: Permission for Survey project.

Respected Sir,

As a part of SE Civil Engineering curriculum, two survey projects are required to be
completed for term work of subject surveying. The project is to be conducted at
Bhilarewadi, Katraj, Pune on 28 April 2023. The total number of student is around 145,
To accompany students and for completion of project work three subject teachers, lab
assistant, and a lab attendant are required.

So, I request you to permit the following staff to go for project work

Mr. PR Modak — Q/
Mr. U] Jadhav

Mr. CR Yeole

Mr. A U Karne

Mr. Y L Gawali

o

P R Modak

Subject Coordinator me"l fer AJPWVO\Q _

Through HOD .

At PARTMENT por Mo
CIVIL ENGINEERING o

b AISSMS's COE, PUNES.

The Principal =
AISSMS COE, Pune-1

—




_,gu b /\jw {7 ¢ ¢4 |

ALL INDIA SHRI SHIVAJI MEMORYAL SOCIETY

COLLEGE OF ENGINEERING, PUNE
Academic Year —2022-23 (TERM - 11)

0 (, L

/fj S PR Modan

?rﬂ, D2 %/ By / 20)3 T~ ! 9 et “Civil Enginecring Department ;j?;m;sguf L. fz yf’ ofe
Class: S.E. Civil (A) Subject: cvviviiiniiiiiiiiiiiiinvneen. Week No. . Date: From.............. 1 —— Name of Faculty:......... k/fjfjf(\ C'{ [\ av
SN | Roll No. Name of Student Al Date L
last week

I | 22CV301 |Abbad Jayraj Anil 2

2 | 21CV001 [Ambalkar Sarvadnya Anil e

3 | 22CV302 |Annamwad Mahesh M ,_____L,aﬂ H—

4 | 21CV002 |Bagade Ashish Santosh f—f—iégr 3 -

5 | 22CV303 |Bagal Rutuja Rajendra W

6 | 22CV304 (Bambale Harshvardhan Ajit Bg}k’

7 | 22CV305 |Bambale Rajvardhan Ajit m

8 | 22CV306 [Bandal Vaishnavi Santosh M‘

9 | 22CV307 |Bangi Armaan Rafique W

10 | 21CV003 |Bankar Soham Atul w,

Il | 21CV004 (Barbade Pravin Prabhakar N

12 | 21CV005 |Barde Pranav Shivnath < —8

13 | 21CV006 [Bendhari Pushkar Ganpat 1 AR

14 | 21CV007 (Bhoinwad Saurabh Nagorao | ARt

15 | 21CV008 |Bhondave Vedant Kumar Bhae

16 | 21CV009 [Bhosale Amar Shivdas &

17 | 22CV308 |Bhosale Mandar Ramesh

18 | 21CVO010 |Bhosale Sakshi Sanjay ,QQW

19 | 22CV309 |Bodele Sajan Murlidhar ;ﬁ%

20 | 21CVOI1 [Bodkhe Bhagyesh Babarao W}ﬁl'

21 | 21CVO0I2 [Chakor Nitin Somnath N’,rh'm L a

22 | 21CVO013 |Chaudhari Omkar Sunil W | IR /)

23 | 21CVO014 |Chaukate Saurabh Rajendra W ; i 8 “

24 | 21CVOIS |Chavan Sudesh Shekhar \t(j'\’ﬁ__ ME g (\/) e o

25 | 21CVO0I16 [Chavan Sumeet Vijay ¥ s “hm ;_ :jh : !riileNT
26 | 2VEVD17 |Chikane Riya Devidas Tj:(_it Aéégé:;pkp@gi




Att. till

Date

Total

Faculty Sign

SN Roll No. Name of Student fastwank

58 | 22CV323 |Jadhav Roshani D :
59 | 21CV038 |Jagdale Manasvi Mahesh N
60 | 21CV039 |Jagtap Akash Manoj 5
61 | 21CV040 Kadam Prathmesh Santosh &sz
62 | 22CV324 |Kadys Prajakta Arun Ao

63 | 21CV041 |Kalamkar Ketan Goraksh ¥ v
64 | 21CV042 |Kalebag Shreyash Sahebrao — B —
65 | 21CV043 |Kamthe Tejas Shantaram 1.S¥
66 | 21CV044 |Khomane Tejas Arun IE
67 | 21CV045 |Kinholkar Sanchit Sanjay 5 B
68 | 21CV046 |Korlekar Vaishnavi Manoj (ot
69 | 21CV047 |Kulkarni Aniruddha D Ml
70 | 21CV048 |Kumar Ayush Kumar ,Qq’uxﬁ(
71 | 21CV049 |Kumbalkar Sameep Jagdish SO ALt
72 | 21CV050 |Lagad Aary Narsing (298
73 | 21CVOS1 [Lokhande Abhishek Tanaji Neliagos

3

= ‘HOD 4S ign
s AN

¥ ;\j“_., E-N(y "':&Hw

ARSI PO JNE41,




dg—u\}’l N Q/’]

1,

Dokt : 28/04 /30 23 e Jiova

ALL INDIA SHRI SHIVAJI MEMORIAL SOCIETY
COLLEGE OF ENGINEERING, PUNE

Academic Year —2022-23 (TERM —11)
= Civil Engineering Department

Class: S.E. Civil (B) Subject: ..ccoiiiiiiiiiiiiiiiiiininn.a Week No. . Date: From......cccesetOuccinsacen Name of Faculty:.....oovvviiiiniinniinn
: N\ e

SN | Roll No. N Name-of §;_1\1icnt l:ﬁtt;vtégl( e Total
] 22CV325 |Kalsait Pratik Ardn o

2 | 22CV326 |Kamble Sakshi Santosh jiw

3 | 22CV327 |Karale Yash Sunil

4 | 22CV328 [Koli Shivaln Suresh BF

5 | 22CV329 |Kolpe Samiksha Subhash Yo peas:

6 | 21CV052 |Lokhande Aniket Shrikant ﬁ_yﬁ-

7 | 21CV053 |Lokhande/Kshitij Prashant Rl

8 | 21CV054 [Machale Atharva Ravindra T r—

9 | 22CV330 |Mahajan Chaitrali Yashwant @jﬁlh

10 | 22CV331 [Mali Jyoti Dadasaheb 1%‘

11 | 21CVO055 |Mali Rohan Prakash %—

12 | 21CV057 |Moin Khudbuddin Mujawar 4+ A% T

13 | 21CV058 [Mundhe Vivek Ashok

14 | 22CV332 |Nagawade Gauri Madhukar C@

15 | 21CV059 |Nalawade Samruddhi Sharad Sy

16 | 22CV333 |Nangare Shantanu Prakash '5@}

17 | 22CV334 [Narsinge Mayuri Madhukar Moy

18 | 21CV061 [Nigade Atharva Sanjay e,

19 | 21CV062 |Nikam Rohit Bhalchandra ROy

20 | 21CV063 [Nikam Shivraj Dipak 4 OB

21 | 22CV335 |Panchal Ajay Omkar @ el

22 | 21CV065 |Parelliwar Chahul Rajendra L,Ln‘séﬁ— :\“\ N

23 | 21CV066 |Patil Dnyanesh Madhukar Q). ?\ﬁ‘? \ RTMEN
24 | 21CV067 |Patil Harshavardhan Samir W? Hw qFD,.EPE eI\
25 | 21CV068 |Patil Prathamesh Babaso f@' CWH %NE?M--;}“.K}N-‘\
26 | 21CV069 |[Patil Sukruti Chetan ~1 ﬂB i = Ai‘W% i




SN | Roll No. Name of Student 1;2?"\:21( Date fowl
58 | 21CV09!1 [Tayade Krushna Ravibabu TKR
59 | 21CV092 |Thakare Arjun Ajay o —
60 | 21CVO093 |Thakare Om Kailas @5;]’/
61 | 22CV346 |Tidke Vishal Walmik Qo {
62 | 21CV094 |Tilekar Aryan Shantanu ﬁ,—@,
3 | 22CV347 |Tonde Prachi Dnyandeo W
64 | 21CV095 |Ubhe Sanika Dnyaneshwar ,._-—qu- 3 o
65 | 21CV096 |Ugalmogale Akshay Ashok ( kM
66 | 21CV097 |Utekar Om Shivdas
67 | 22CV348 |Varma Smit Ajay %ﬁl’:
68 | 21CV(098 Vispute Om Sandeep W
69 | 21CV099 |Vyavahare Dhanshree B At
70 | 22CV349 |Wagh Sarang Suhas S
71 | 21CVI100 |Waghmare Tejas Machhindra M
72 | 21CVI01 |Waghmode Dada Haridas q Lv"f_{
73 | 22CV350 |Waychal Ojaswi Vinod YoM |-
/

Faculty Signature

N\
HEAD OF DEPARTMENT
CWHL ENGINEERING
ABSMS's COE, PUNE-1.



AISSMS

COLLEGE OF ENGINEERING
SIeld]  HheTotal g

Accredited by MAAC with “A+" Grade

Department of Civil Engineering

VISION:-Nurture the talent in Civil Engineers to work as global leaders for development of society.

Submitted:

Subject : Require Gate pass for survey instrument.

‘Date:27.04.2023

With reference to above subject following survey instruments require to take out of our

college campus for SE Civil students project work at Bhilarewadi, Katraj, Pune on 28" April 23.